
VX-11 Part Numbers and Prices Page 1

Part # Part Description

57900 Access Door (painted)

2.5AO Add-on plate- 2.5 pound

5.0AO Add-on plate- 5 pound

56960 Base Channel/Foot- used to combine VX11 and VX18 when used as a VX28

50600 Bearing- 608ZZ for leg press seat assy. (8 required- uses 50580, 50430, 20050)

11920 Bearing- freeway for most pivot points, used with #13790 button head bolts

63500 Bi/Tri Column assembly 

56350 Bi/Tri Column weldment- without cables, pulleys and hardware

13790 Bolt- 1/2-13 X 1 button head for most freeway bearing pivot points

20850 Bolt- 1/4 X 20 X .75 for mounting upholstery

56410 Bolt- 3/8-16 X .75 black button head used on main frame (4 required)

55870 Bolt- 3/8-16 X ½ blk hex with flange for frame

55860 Bolt- 3/8-16 X ¾ blk hex with flange for frame (16 required)

23300 Bolt- 3/8-16 X 1.25 to attach some pulleys (metal on 1 side)

52910 Bolt- 3/8-16 X 1.5 for columns, pulley assemblies (double, single, adj., etc.)

29190 Bolt- 3/8-16 X 3 for top plate 

14210 Bolt- 3/8-16 X 4 for most adjustable pulleys

17080 Bolt- 5/16-18 X 1.5 for guide rod threaded inserts

20050 Bolt- 5/16-18 X 3/4 hex- used w/608ZZ bearings on leg press seat assembly

63480 VX11 Box 1

60840 VX11 Box 2

23990 Bracket for adjustable cable end (bi/tri)

20000 Bracket- for double-moving pulley (2 required)

57670 Bumper weight stack (two required)

54130 Bumper/Plug used on pivot lever stop

24160 Bushing- nylon for leg press seat

20620 Bushing- weight plate (all) & top plate

26840 Cable- bi/tri station- 48.5" long

56980 Cable- leg press (longest, goes to weight stack)- 288.5" long

57300 Cable Set- 1150/VX11

17160 Cable Tie

CBB Cambered Bar (black only)

27190 Column Cap- for bi/tri column

49400 Column Cap- for weight stack column

66160 Column Cap- for weight stack column Changed /07

14180 Double Moving Pulley assembly- with pulleys & hardware

57090 Foot Plate assy- VX11  (ships in separate box)

61910 Grip- 6-inch SS Cap for camberd bar

61890 Grip- 8-inch "SS Cap" version for VX/1650 accessories

55420 Guide Rod- 66.42 inches includes tube connector, bolt & spacer

27200 Hose- for cambered bar rest on bi/tri column

23950 Hose Retainer weldment

57070 Kit- Bolt/Hardware- VX11

61880 Knob- seat adjust (yellow)

28020 Label- "Manufactured by..."

28010 Label- "Warning..." for wt. guard

61720 Label- 10-inch Silver Vectra (stack column)- pairs with VX diamond label

63260 Label- VX Diamond- pairs with 10-inch silver Vectra label

60590 Label- weight stack number sheet LEG PRESS version

29050 Label/Decal- leg press seat adjust instructions

50250 Latch Bar- painted, for leg press seat

50380 Latch for painted leg press seat stop

50370 Latch for painted leg press seat up

57050 Leg Press Main Frame assembly- VX11

Leg Press Seat assembly- without upholstery

50410 Leg Press Seat weldment

VX-11

Prices are subject to change without notification. Vectra store price takes precedence.



VX-11 Part Numbers and Prices Page 2

Part # Part Description

VX-11

56940 Lumbar Seat weldment

56900 Manual- VX11

10700 Nut- 3/8-16, used in main frame

50430 Nut- 5/16-18 hex locking for 608ZZ bearing

10600 Nut- locking 3/8-16 hex for most pulley assemblies

57570 Padding- center of cambered bar (1 per bar)

46000 Panel Fastener Clip/plug- used to secure column caps

57100 Pivot Lever assembly- main w/pulley "G"  (foot plate attaches to this)

57060 Pivot Lever Stop assembly- VX11

49480 Plate- for top of stack column- with pulley bracket Pre /07, before see Upper Pulley

27990 Plug (Christmas tree)- black plastic for cable retainer openings

57080 Plug- 7/16 inch DIA black- to plug unused hole (i.e. pivot arm holes in stack column)

56860 Poster- VX11

10580 Pulley- 4.5-inch 

20660 Retainer- for cable at top of weight stack

27910 Roll Pin- 5/32D X 7/8L for swivel pulleys, etc.

62910 Safety Tread- for leg press foot plate

56400 Seat Adjustment Strip- plated, VX11

27550 Seat Pivot weldment- bicep pad

60610 Selector Pin

20630 Selector Shaft- standard for 210 and 260 pound weight stacks (20 hole)

27750 Shaft- .5 DIA X 10.35 for leg press seat pivot

17750 Shaft Retainer- .5 shaft (large) for most shafts

16520 Spacer- .81 X .52 X .5 nylon for guide rods 

27900 Spring- extension 1.25FL for seat adjust

63490 Stack Column assembly- VX11 without guide rods OBSOLETE accepts old 15 lbs

66570 Stack Column assembly w/o guide rods 

49300 Stack Column ONLY- no pulleys, labels, etc OBSOLETE

66520 Stack Column ONLY- no pulleys, labels, etc 

28040 Tie- 4 inch plastic

60700 Top Plate- weight stack

49090 Touch-Up Paint- Black bottle

20800 Touch-Up Paint- Black can

49100 Touch-Up Paint- Classic Pewter bottle

15520 Touch-Up Paint- Classic Pewter can 

63360 Touch-Up Paint- Sterling Silver bottle

63350 Touch-Up Paint- Sterling Silver can

49080 Touch-Up Paint- White bottle

20790 Touch-Up Paint- White can

22050 Trim Strip- for main frame (1.23" used- generic #-, not for specific location)

13100 Tube Closure/End Cap- 1½ X 14 GA for foot plate 

11340 Tube Connector- 5/16-18 X 1" threaded insert for guide rods

57020 Upholstery- lumber/lower seat back

26990 Upholstery- seat back/biceps pad

29240 Upholstery- seat bottom leg press

57010 Upholstery Set (boxed)- complete

66500 Upper Stack Pulley for new column /07

50580 Washer- .438 X .322 X.020- for leg press seat 608ZZ bearing

49310 Washer- 1.62 X 1.14 X .065 for foot plate bearings

26130 Washer- neoprene bumper for top plate- standard

60680 Weight Plate- 10 pound

Prices are subject to change without notification. Vectra store price takes precedence.


